

Class	Generic	Strength	Class	Generic	Strength	
Analgesics/ Antiinflammatory	ibuprofen	200mg, 400mg, 600mg, 800mg	Anti- hyperlipidemic	atorvastatin	20mg	
	naproxen	375mg, 500mg		lovastatin	10mg, 20mg	
	aspirin EC	ER 325		pravastatin	20mg, 40mg, 80mg	
	acetaminophen	500mg		fenofibrate	67mg, 160mg	
Antianxiety Agent	bupirone	10mg	Anti-hypertensive	quinapril	5mg, 20mg	
Antibiotic (Oral)/ Antiinfective	fluconazole	150mg		enalapril	10mg, 20mg	
	acyclovir	400mg		lisinopril	5mg, 10mg, 20mg, 40mg	
	cephalexin	250mg, 500mg		losartan	50mg, 100mg	
	ciprofloxacin	250mg		lisinopril/hctz	20/12.5	
	clindamycin	150mg		carvedilol	12.5, 25mg	
	clarithromycin	500mg		metoprolol tartrate	25mg, 50mg, 100mg	
	azithromycin	250mg, Zpak		atenolol	25mg, 50mg, 100mg	
	metronidazole	500mg		verapamil	ER 180mg, 240mg	
	nitrofurantoin macrocrystals	100mg		amlodipine	5mg, 10mg	
	amoxicillin caps	500mg		furosemide	20mg, 40mg	
	sulfamethoxazole and trimethoprim	800mg/160mg		spironolactone	50 mg	
	doxycycline (mono)	100mg		chlorthalidone	25mg	
	doxycycline (hyclate)	100mg		hydrochlorothiazide (HCTZ)	12.5mg, 25mg	
	Anticonvulsant	gabapentin		100mg, 300mg	Antimalarial	hydroxychloroquine
lamotrigine		25mg, 100mg		Antipsychotic		Abilify
topiramate		25mg, 50mg, 100mg	haloperidol			2mg, 5mg
Depakote		250mg	risperidone			0.5mg
Anticoagulant	aspirin EC	81mg, 325mg	quetiapine			25mg, 50mg, 100mg
	warfarin	5mg	ziprasidone		20mg, 40mg	
Antidepressant	trazodone	50mg, 100mg	Bipolar Disorder	lithium carbonate	300mg	
	venlafaxine	50mg, 75mg	Cardiac, Other	amiodarone	200mg	
	bupropion	ER: 100g, 150mg		nitroglycerin	0.4mg SL	
	bupropion	75mg	GI Agents	ranitidine	150mg	
	escitalopram	10mg		omeprazole	20mg, 40mg	
	fluvoxamine	100mg		dicyclomine	10mg	
	paroxetine	20mg	Glucocorticoids	prednisone	1mg, 5mg, 10mg, 20mg	
	fluoxetine	10mg, 20mg, 40mg	Hormones/Oral Contraceptives	microgestin	FE 1/20	
	sertraline	50mg, 100mg		low-ogestrel		
	amitriptyline	10mg, 25mg		tri-previfem		
mirtazapine	15mg	medroxyprogesterone		150mg/ml		
Antiemetic	meclizine	25mg		estradiol	0.5mg, 1mg	
				medroxyprogesterone	5mg, 10mg	

Antidiabetic	metformin	500mg, 1000mg	Laxatives	docusate sodium	100mg
	glipizide	5mg, 10mg		bisacodyl	5mg
	Novolin* (1 month only)	70/30		PEG-ES	
	Novolog* (1 month only)		Ophthalmic Antibiotic	sulfacetamide	Opth Sol.
	Lantus* (1 month only)			erythromycin	Opth Oint
	CVS lancets			tobramycin	Opth
	True Metrix	meter, strips	Osteoporosis	alendronate	35mg, 70mg
Allergy/ Antihistamine	EpiPen	0.3 mg		ibandronate	150mg, 3mg/3ml
	loratadine	10mg	Urinary	finasteride	5mg
Respiratory Agents	albuterol Inhaler			tamsulosin	0.4mg SL
	salmeterol* (1 month only)	50 mcg		oxybutnin	5mg
	tiotropium* (1 month only)	18mcg		Vasopressors	desmopressin
	fluticasone/salmeterol* (1 month only)	100/50, 250/50, 500/50	epinepherine		0.3mg
	budesonide* (1 month only)	180mcg flexhaler	Vitamins/ Minerals		calcium carbonate
fluticasone spray		ferrous sulfate		325mg	
Thyroid	levothyroxine	25mcg, 50mcg, 75mcg, 88mcg, 100mcg, 112mcg, 125mcg, 137mcg		folic acid	1mg
	methimazole	10mg		potassium chloride	20mEq
Topicals	hydrocortisone	2.5% Cr		vitamin D2	50,000 units
	triamcinolone 0.1%	Cr		vitamin D3	1,000 units
	betamethasone dipr.	0.05% Cr		Dental	
	betamethasone	0.1% Cr	Antiseptic	Chlorohexadrine	0.12%
Topical Antibiotics/ Antiinfectives	mupirocin	Oint	Antifungals	nystatin suspension	
	clotrimazole	Cr 1%		Mycelex Troche	10mg
	ketoconazole	Cr 2%, Shampoo 2%	Pain Relief	triamcinolone base	0.1% Paste
	miconazole	Cr 2%	Fluoride	Prevident	5000 Plus
	metronidazole	Cr 0.75%		Denta	5000 Plus
			Prevention	DentaGel	1.10%

* Brand name medication needs to be ordered through PAP; this includes insulins and inhalers